NABL A. PARTICULARS OF SAMPLE SUBMITTED
T '37' ST {5 R T 1 faRur

TRY&Ir TETOTIA T/ Test Certificate No:
NABL/NTH(SR)/M(L)/25/7157_1

a) O 9 &1 &/1ssued To
b) udi/Address

) ITed &1 G § Ud fAiw/Customer's Ref. No.

d) T 9e¥es fRIfd/Sample Sealed Status

e) Wieur 9reEft a1 fdavu/Description of Test item

f) TFUE( @1 fdarun/Description of Nomenclature

g) T it fafdwar (IR 2)/Product Specification(if any)
h) =1 Wify 6t fAfY /Date of Receipt of the Test item
i) ®H fsare $1 fAifY/Date(s)of Performance of Tests

j) uREm/Quantity

k) Y 3 @ / 3ifaw A, IR S/Any other

Information / Expiry Date, If any

1) 3134 Fie/Section Code

m) 39d THIUIYA §&T/Section Certificate No.
n) YHIUYA &7 9PpR/Certificate Type

o) Hg¥ yHUYT WEa/Reference Certificate No.

p) feunfi/Remarks

ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

. 3TR.U%. T&1/SRF Number:
NTH(SR)/M(L)/25/7157

ULR : TC1313725600001440F, TC1313725700001382F
COMPLETE TEST CERTIFICATE

TR 8 Y fAfd/Date of issue PIe I/QR Code
21 Jun, 2025 : NTH250089679

JEPPIAAR FURNACE AND STEELS PRIVATE LIMITED

158,Kunnavakkam Village, Panruti Post., Kanchipuram,
Kanchipuram, Tamil Nadu, India - 631604

Letter No.Nil Dated 29.04.2025

Not Sealed

JPR TMT Fe 550D Grade

JPR TMT Bar of Nominal size 8mm

IS 1786 (2008)

08 May, 2025

From: 13 May, 2025  To: 21 Jun, 2025
6.0 nos

Pull-Out Test.

25CVAE3AN (Pages:3), 25MEA8F4N (Pages:4) _NABL
25CVAE3AN_1, 25MEA8F4N_1_NABL

New

Report uploaded

Signature Not Verified
1. Thi_fe

venkatesh-y,

V.In- rtﬂ"{p

S

Venkatesh V R
OIC SAMPLE CELL
Signed on: 21 Jun, 2025 12:17 PM

Calibration Certificate shall not be reproduced except in full, unless permission for the reproduction of an
Jﬁ 39 been obtained from the Director, National Test House (SR), Chennai. 2. This Test / Calibration
aec only to the sample/ items submitted.

This is a Computer Generated Report.



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001440F
Section Report No. : 25CVAE3AN_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.

2. wRteror ROIE & FefSa A= vd oA Ui 2 HERId Yolkd SN 7T, dTferd, fo ofR / arerar Not Applicable
WA , AR BIS 8

Supporting documents for the measurements taken and results derived like
graphs, table sketches and or photographs as appropriate to test report, if any.

3. graeg A / Bt Fea § FufRa wienr ugfd § e, a a1 8 Not Applicable

Deviation from the test methods as prescribed in relevant ISS/Work instruction, if

any.
4. oieror gt 6T uga/identification of Test item One sample identified as per the test
request
5. s &1 Tt Bt ggar/Method(s) used for Test IS 2770(1)
6. Wmmmﬂ'ﬁiﬁﬁ/%mpling Procedure where relevant No sampling is done
7. gfaRor it fRIfA/Environmental Conditions IS 2770(1)
8. IUINT Y ST aTel TR | /SuavT/Major Standards/Equipments used IS 1786:2008
9. e T@/Site of Calibration NA
10. HI9 T Ul oFTH I &/ Traceability of Measurement NA
S Murali

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:22 AM

This is a Computer Generated Report.

Signature Not Verified
smurali nt‘ [

(o][e:
Testing/d;libration)

Page 1 of 3



Section Report No. : 25CVAE3AN_1_NABL

NABL C. TEST RESULT

ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001440F
IS 1786 (2008)

Clause No .
Parameter - Method . Min Max . Result/
S.No. Tagll.eNNoo. of test Test Description Limit Limit Unit Observation
1 5.7 Compressive Compressive 20.0 30.0 MPa 27.5 (MPa)
strength of concrete strength of concrete
cubes (Avg) after 28 cubes (Avg) after 28
days for 0 to 12 mm days for 0 to 12 mm
SENTHIL KUMAR M S Murali

Lab Sc. Testing/Calibration Civil

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 2 of 3

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:22 AM



ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

ULR : TC1313725600001440F

Section Report No. : 25CVAE3AN_1_NABL IS 1786 (2008)

Part D.

REMARKS

Please see the test results

Notes

Nil

S Murali
OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:22 AM

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 3 of 3 End of Report



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001382F
Section Report No. : 25MEA8F4N_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.
2. e RIS & HefEa A= vd gfAToT Uiy 29 HeRIs Holkd Sy 7T, dtfeta, fo oiR Not Applicable

/ 31T BICHTR , AR IS &

Supporting documents for the measurements taken and results
derived like graphs, table sketches and or photographs as appropriate
to test report, if any.

3. Trgeg AFE / B Fea § FufRa wieor gl § fee, af a1 & Not Applicable
Deviation from the test methods as prescribed in relevant ISS/Work
instruction, if any.

4. oigror |t Y ugaH/identification of Test item Embossed on each sample of HSD Steel bar of
nominal size 8mm as “JPR TMT BARS 550D ISI 8

677573".

5. 1gEd D UMl @l gga/Method(s) used for Test IS 1786: 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 & IS 2770 (Part 1) : 1967 (Reaffirmed

2022).

6. T HfohaT STet wRifies 8l/Sampling Procedure where relevant NA
7. gferer Ht fAfA/Environmental Conditions Room Temperature 25.22C
8. IUINT Y ST aTel TR |1 /Suavt/Major Standards/Equipments used Universal Testing Machine, 1000kN.
9. ictsier Tere/Site of Calibration NA
10. A9 T T o & &M/ Traceability of Measurement NA

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:25 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC
Testing/d;libration)

Page 1 of 4



ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001382F

Section Report No. : 25MEA8F4N_1_NABL IS 1786 (2008)

NABL C. TEST RESULT

Clause No .
Parameter - Method . Min Max . Result/

S.No. Ta;)IIeNNoo. of test Test Description Limit Limit Unit Observation

1 5.7 M_Pull out test for 0 M_Pull out test for 0 - - - Please Refer

to 12 mm to 12 mm Annexure A

Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration Mechanical (Testing/ OIC Testing/Calibration Mechanical (Testing/Calibration)
Calibration) (Reviewed & Approved by)

Signed on: 21 Jun, 2025 11:25 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC |
Testing/d;libration)

Page 2 of 4



IR §TRHR Government of India

e aegor ot (3.4).)

National Test House (SR)
aRmft, aeE, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ection_Code : 25MEA8F4N ULR_:TC1313725700001382F

Annexure — A
Pageno.: 1 of 1

Identification Marks: Embossed on the sample of HSD Steel Bar of Nominal Size 08 mm as “‘JPR TMT
BARS 550D ISI 8 677573”.

As desired, the sample of “High Strength Deformed Steel Bar of nominal size 08 mm” has been tested as per IS
1786:2008 (Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

RESULTS OF TESTS:

Pull out test (Comparative bond strength test as per Cl. 5 of IS 1786:2008).
Bond Stress (Average of 3 samples), in N/mm? at 28 days.

Sl. Nature of tests Observed Values Requirements of CI. 5 of IS
No. 1786:2008, (RA 2018) Amendment
No. 4, July 2019 for Grade Fe 550D
1  Pull out test. (As per Cl. 5) Plain HSD steel
bar bar
(TMT bar)
1.1 Bond Stress at 0.025 mm slip.
i. Bond Stress, N/mm?2 4.06 7.55
ii. Percentage increase in Bond 86 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 40% against
corresponding plain bar, %. corresponding plain bar.

1.2 Bond Stress at 0.25 mm slip.

i. Bond Stress, N/mm?2 5.79 11.68
ii. Percentage increase in Bond 102 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 80% against
corresponding plain bar, %. corresponding plain bar.
1.3 Bond Stress at Ultimate Failure.
Bond Stress, N/mm2 6.83 12.89
Note: NA.

Remark: In respect of “Pull out Test” carried out, the sample meets the requirements of IS 1786:2008
(Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

Signature Not Verified
kpelango@;ﬁ@ nth.go

v.in-(OIC .

Testlng/d;l‘bratlon)
Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration OIC Testing/Calibration
Mechanical (Testing/Calibration) Mechanical (Testing/Calibration)

(Reviewed & Approved by)

Page 3 of 4



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001382F

Section Report No. : 25MEA8F4N_1_NABL IS 1786 (2008)

k- S s o A T o O T o T - ST AT T P T R AN T o RN - T R S S T o A T o T oo oo oo oo oo oo Lo RN - CCoCCE C o R oI E S ENC C DT O R TY
Part D.

REMARKS

In respect of “Pull Out Test” carried out, the sample meets the requirements of IS 1786 : 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 for Grade Fe 550D.

Notes

Disclaimer : 1. The information / data provided by the customer is clearly identified in the Test Report. The laboratory is not responsible
for the information / data provided by the customer. 2. Conformity statement is based on the limiting values of the product
specification of the tested parameters without considering the Measurement Uncertainty.

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:25 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC
Testing/d;libration)

Page 4 of 4 End of Report



NABL A. PARTICULARS OF SAMPLE SUBMITTED
T '37' ST {5 R T 1 faRur

TRY&Ir TETOTIA T/ Test Certificate No:
NABL/NTH(SR)/M(L)/25/7179_1

a) O 9 &1 &/1ssued To
b) udi/Address

) ITed &1 G § Ud fAiw/Customer's Ref. No.

d) L 9e¥es fRIfd/Sample Sealed Status

e) wieor 9reEft a1 fdavu/Description of Test item

f) TFUE(T @1 fdarun/Description of Nomenclature

g) T it fafdwar (IR 8)/Product Specification(if any)
h) 1 Wi 6t fAfY /Date of Receipt of the Test item
i) ®H fsare $1 fAifY/Date(s)of Performance of Tests

j) uREm/Quantity

k) @Y 3 @ / 3ifaw Y, IR S/Any other

Information / Expiry Date, If any

1) 3134 Fie/Section Code

m) 39q FHIUIYA §&T/Section Certificate No.
n) YHIUYA @7 9pR/Certificate Type

o) g+ yAUYT WEa/Reference Certificate No.

p) feunfi/Remarks

ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

. 3TR.U%. T&1/SRF Number:
NTH(SR)/M(L)/25/7179

ULR : TC1313725600001441F, TC1313725700001383F
COMPLETE TEST CERTIFICATE

TR 8 Y fAfd/Date of issue
21 Jun, 2025

PIE T/QR Code
: NTH250089681

JEPPIAAR FURNACE AND STEELS PRIVATE LIMITED

158,Kunnavakkam Village, Panruti Post., Kanchipuram,
Kanchipuram, Tamil Nadu, India - 631604

Letter No.Nil Dated 29.04.2025

Not Sealed

JPR TMT Fe 550D Grade

JPR TMT Bar of Nominal size 10mm

IS 1786 (2008)

08 May, 2025

From: 13 May, 2025  To: 21 Jun, 2025
6.0 nos

Pull-Out Test.

25CVEEFAN (Pages:3), 25MED52DN (Pages:4)_NABL
25CVEEFAN_1, 25MED52DN_1_NABL

New

Report uploaded

Signature Not Verified
1. Thi_fe

venkatesh-y,

V.In- rtﬂ"{p

S

Venkatesh V R
OIC SAMPLE CELL
Signed on: 21 Jun, 2025 12:17 PM

Calibration Certificate shall not be reproduced except in full, unless permission for the reproduction of an
Jﬁ 39 been obtained from the Director, National Test House (SR), Chennai. 2. This Test / Calibration
aec only to the sample/ items submitted.

This is a Computer Generated Report.



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001441F
Section Report No. : 25CVEEFAN_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.

2. wRteror ROIE & FefSa A= vd oA Ui 2 HERId Yolkd SN 7T, dTferd, fo ofR / arerar Not Applicable
WA , AR BIS 8

Supporting documents for the measurements taken and results derived like
graphs, table sketches and or photographs as appropriate to test report, if any.

3. graeg A / Bt Fea § FufRa wienr ugfd § e, a a1 8 Not Applicable

Deviation from the test methods as prescribed in relevant ISS/Work instruction, if

any.
4. oieror gt 6T uga/identification of Test item One sample identified as per the test
request
5. s &1 Tt Bt ggar/Method(s) used for Test IS 2770(1)
6. Wmmmﬂ'ﬁiﬁﬁ/%mpling Procedure where relevant No sampling is done
7. gfaRor it fRIfA/Environmental Conditions IS 2770(1)
8. IUINT Y ST aTel TR | /SuavT/Major Standards/Equipments used IS 1786:2008
9. e T@/Site of Calibration NA
10. HI9 T Ul oFTH I &/ Traceability of Measurement NA
S Murali

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:40 AM

This is a Computer Generated Report.

Signature Not Verified
smurali nt‘ [

(o][e:
Testing/d;libration)

Page 1 of 3



Section Report No. : 25CVEEFAN_1_NABL

NABL C. TEST RESULT

ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001441F
IS 1786 (2008)

Clause No .
Parameter - Method . Min Max . Result/
S.No. Tagll.eNNoo. of test Test Description Limit Limit Unit Observation
1 5.7 Compressive Compressive 20.0 30.0 MPa 27.5 (MPa)
strength of concrete strength of concrete
cubes (Avg) after 28 cubes (Avg) after 28
days for 0 to 12 mm days for 0 to 12 mm
SENTHIL KUMAR M S Murali

Lab Sc. Testing/Calibration Civil

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 2 of 3

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:40 AM



ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

ULR : TC1313725600001441F

Section Report No. : 25CVEEFAN_1_NABL IS 1786 (2008)

Part D.

REMARKS

Please see the test results

Notes

Nil

S Murali
OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:40 AM

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 3 of 3 End of Report



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001383F
Section Report No. : 25MED52DN_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.
2. e RIS & HefEa A= vd gfAToT Uiy 29 HeRIs Holkd Sy 7T, dtfeta, fo oiR Not Applicable

/ 31T BICHTR , AR IS &

Supporting documents for the measurements taken and results
derived like graphs, table sketches and or photographs as appropriate
to test report, if any.

3. Trgeg AFE / B Fea § FufRa wieor gl § fee, af a1 & Not Applicable
Deviation from the test methods as prescribed in relevant ISS/Work
instruction, if any.

4. oigror |t Y ugaH/identification of Test item Embossed on each sample of HSD Steel bar of
nominal size 10mm as “JPR TMT BARS 550D ISI 10

677573".

5. TS D UMl @l gga/Method(s) used for Test IS 1786: 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 & IS 2770 (Part 1) : 1967 (Reaffirmed

2022).

6. T HfohaT STet wRifies 8l/Sampling Procedure where relevant NA
7. gferer 6t fIfA/Environmental Conditions Room Temperature 25.22C
8. IUINT Y ST aTel TR |1 /Suavt/Major Standards/Equipments used Universal Testing Machine, 1000kN.
9. ictsier Tere/Site of Calibration NA
10. A9 T T o & &M/ Traceability of Measurement NA

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:31 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC
Testing/d;libration)

Page 1 of 4



ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001383F

Section Report No. : 25MED52DN_1_NABL IS 1786 (2008)

NABL C. TEST RESULT

Clause No .
Parameter - Method . Min Max . Result/

S.No. Ta;)IIeNNoo. of test Test Description Limit Limit Unit Observation

1 5.7 M_Pull out test for 0 M_Pull out test for 0 - - - Please Refer

to 12 mm to 12 mm Annexure A

Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration Mechanical (Testing/ OIC Testing/Calibration Mechanical (Testing/Calibration)
Calibration) (Reviewed & Approved by)

Signed on: 21 Jun, 2025 11:31 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC |
Testing/d;libration)

Page 2 of 4



IR §TRHR Government of India

e aegor ot (3.4).)

National Test House (SR)
aRmft, aeE, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ection_Code : 25MED52DN ULR_:TC1313725700001383F

Annexure — A
Pageno.: 1 of 1

Identification Marks: Embossed on the sample of HSD Steel Bar of Nominal Size 10 mm as “JPR TMT
BARS 550D ISI 10 677573".

As desired, the sample of “High Strength Deformed Steel Bar of nominal size 10 mm” has been tested as per IS
1786:2008 (Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

RESULTS OF TESTS:

Pull out test (Comparative bond strength test as per Cl. 5 of IS 1786:2008).
Bond Stress (Average of 3 samples), in N/mm? at 28 days.

Sl. Nature of tests Observed Values Requirements of CI. 5 of IS
No. 1786:2008, (RA 2018) Amendment
No. 4, July 2019 for Grade Fe 550D
1  Pull out test. (As per Cl. 5) Plain HSD steel
bar bar
(TMT bar)
1.1 Bond Stress at 0.025 mm slip.
i. Bond Stress, N/mm?2 4,52 7.73
ii. Percentage increase in Bond 71 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 40% against
corresponding plain bar, %. corresponding plain bar.

1.2 Bond Stress at 0.25 mm slip.

i. Bond Stress, N/mm?2 5.91 11.41
ii. Percentage increase in Bond 93 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 80% against
corresponding plain bar, %. corresponding plain bar.
1.3 Bond Stress at Ultimate Failure.
Bond Stress, N/mm?2 7.21 12.15
Note: NA.

Remark: In respect of “Pull out Test” carried out, the sample meets the requirements of IS 1786:2008
(Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

Signature Not Verified
kpelango@;ﬁ@ nth.go

v.in-(OIC .

Testlng/d;l‘bratlon)
Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration OIC Testing/Calibration
Mechanical (Testing/Calibration) Mechanical (Testing/Calibration)

(Reviewed & Approved by)

Page 3 of 4



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001383F

Section Report No. : 25MED52DN_1_NABL IS 1786 (2008)

k- S s o A T o O T o T - ST AT T P T R AN T o RN - T R S S T o A T o T oo oo oo oo oo oo Lo RN - CCoCCE C o R oI E S ENC C DT O R TY
Part D.

REMARKS

In respect of “Pull Out Test” carried out, the sample meets the requirements of IS 1786 : 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 for Grade Fe 550D.

Notes

Disclaimer : 1. The information / data provided by the customer is clearly identified in the Test Report. The laboratory is not responsible
for the information / data provided by the customer. 2. Conformity statement is based on the limiting values of the product
specification of the tested parameters without considering the Measurement Uncertainty.

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:31 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC
Testing/d;libration)

Page 4 of 4 End of Report



NABL A. PARTICULARS OF SAMPLE SUBMITTED
T '37' ST {5 R T 1 faRur

TRY&Ir TETOTIA T/ Test Certificate No:
NABL/NTH(SR)/M(L)/25/7187_1

a) O 9 &1 &/1ssued To
b) udi/Address

) ITed &1 Hef § Ud fAiw/Customer's Ref. No.

d) T 9e¥es fRIfd/Sample Sealed Status

e) Wieur 9reEft a1 fdavu/Description of Test item

f) TFUE( @1 fdarun/Description of Nomenclature

g) T it fafdwar (IR 2)/Product Specification(if any)
h) =1 Wify 6t fAfY /Date of Receipt of the Test item
i) ®H fsare $1 fAifY/Date(s)of Performance of Tests

j) uREm/Quantity

k) Y 3 @ / 3ifaw A, IR S/Any other

Information / Expiry Date, If any

1) 3134 Pie/Section Code

m) 39d THIUIYA §&T/Section Certificate No.
n) YHIUYA &7 9PpR/Certificate Type

o) Hg¥ yHUYT WEa/Reference Certificate No.

p) feunfi/Remarks

ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

. 3TR.U%. T&1/SRF Number:
NTH(SR)/M(L)/25/7187

ULR : TC1313725600001442F, TC1313725700001384F
COMPLETE TEST CERTIFICATE

TR 8 Y fAfd/Date of issue
21 Jun, 2025

PIE T/QR Code
: NTH250089683

JEPPIAAR FURNACE AND STEELS PRIVATE LIMITED

158,Kunnavakkam Village, Panruti Post., Kanchipuram,
Kanchipuram, Tamil Nadu, India - 631604

Letter No.Nil Dated 29.04.2025

Not Sealed

JPR TMT Fe 550D Grade

JPR TMT Bar of Nominal size 12mm

IS 1786 (2008)

08 May, 2025

From: 13 May, 2025  To: 21 Jun, 2025
6.0 nos

Pull-Out Test.

25CV2A32N (Pages:3), 25MEOB8AN (Pages:4)_NABL
25CV2A32N_1, 25MEOB8SAN_1_NABL

New

Report uploaded

Signature Not Verified
1. Thi_fe

venkatesh-y,

V.In- rtﬂ"{p

S

Venkatesh V R
OIC SAMPLE CELL
Signed on: 21 Jun, 2025 12:18 PM

Calibration Certificate shall not be reproduced except in full, unless permission for the reproduction of an
Jﬁ 39 been obtained from the Director, National Test House (SR), Chennai. 2. This Test / Calibration
aec only to the sample/ items submitted.

This is a Computer Generated Report.



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001442F
Section Report No. : 25CV2A32N_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.

2. wRteror ROIE & FefSa A= vd oA Ui 2 HERId Yolkd SN 7T, dTferd, fo ofR / arerar Not Applicable
WA , AR BIS 8

Supporting documents for the measurements taken and results derived like
graphs, table sketches and or photographs as appropriate to test report, if any.

3. graeg A / Bt Fea § FufRa wienr ugfd § e, a a1 8 Not Applicable

Deviation from the test methods as prescribed in relevant ISS/Work instruction, if

any.
4. oieror gt 6T uga/identification of Test item One sample identified as per the test
request
5. s &1 Tt Bt ggar/Method(s) used for Test IS 2770(1)
6. Wmmmﬂ'ﬁiﬁﬁ/%mpling Procedure where relevant No sampling is done
7. gfaRor it fRIfA/Environmental Conditions IS 2770(1)
8. IUINT Y ST aTel TR | /SuavT/Major Standards/Equipments used IS 1786:2008
9. e T@/Site of Calibration NA
10. HI9 T Ul oFTH I &/ Traceability of Measurement NA
S Murali

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:43 AM

This is a Computer Generated Report.

Signature Not Verified
smurali nt‘ [

(o][e:
Testing/d;libration)

Page 1 of 3



Section Report No. : 25CV2A32N_1_NABL

NABL C. TEST RESULT

ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001442F
IS 1786 (2008)

Clause No .
Parameter - Method . Min Max . Result/
S.No. Tagll.eNNoo. of test Test Description Limit Limit Unit Observation
1 5.7 Compressive Compressive 20.0 30.0 MPa 28.0 (MPa)
strength of concrete strength of concrete
cubes (Avg) after 28 cubes (Avg) after 28
days for 0 to 12 mm days for 0 to 12 mm
SENTHIL KUMAR M S Murali

Lab Sc. Testing/Calibration Civil

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 2 of 3

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:43 AM



ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

ULR : TC1313725600001442F

Section Report No. : 25CV2A32N_1_NABL IS 1786 (2008)

Part D.

REMARKS

Please see the test results

Notes

Nil

S Murali
OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:43 AM

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 3 of 3 End of Report



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001384F
Section Report No. : 25MEOBS8AN_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.
2. e RIS & HefEa A= vd gfAToT Uiy 29 HeRIs Holkd Sy 7T, dtfeta, fo oiR Not Applicable

/ 31T BICHTR , AR IS &

Supporting documents for the measurements taken and results
derived like graphs, table sketches and or photographs as appropriate
to test report, if any.

3. Trgeg AFE / B Fea § FufRa wieor gl § fee, af a1 & Not Applicable
Deviation from the test methods as prescribed in relevant ISS/Work
instruction, if any.

4. oigror |t Y ugaH/identification of Test item Embossed on each sample of HSD Steel bar of
nominal size 12mm as “JPR TMT BARS 550D ISI 12

677573".

5. TS D UMl @l gga/Method(s) used for Test IS 1786: 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 & IS 2770 (Part 1) : 1967 (Reaffirmed

2022).

6. T HfohaT STet wRifies 8l/Sampling Procedure where relevant NA
7. gferer 6t fIfA/Environmental Conditions Room Temperature 25.22C
8. IUINT Y ST aTel TR |1 /Suavt/Major Standards/Equipments used Universal Testing Machine, 1000kN.
9. ictsier Tere/Site of Calibration NA
10. A9 T T o & &M/ Traceability of Measurement NA

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:36 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC
Testing/d;libration)

Page 1 of 4



ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001384F

Section Report No. : 25MEOBS8AN_1_NABL IS 1786 (2008)

NABL C. TEST RESULT

Clause No .
Parameter - Method . Min Max . Result/

S.No. Ta;)IIeNNoo. of test Test Description Limit Limit Unit Observation

1 5.7 M_Pull out test for 0 M_Pull out test for 0 - - - Please Refer

to 12 mm to 12 mm Annexure A

Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration Mechanical (Testing/ OIC Testing/Calibration Mechanical (Testing/Calibration)
Calibration) (Reviewed & Approved by)

Signed on: 21 Jun, 2025 11:36 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC |
Testing/d;libration)

Page 2 of 4



IR §TRHR Government of India

e aegor ot (3.4).)

National Test House (SR)
aRmft, aeE, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ection_Code : 25MEOBSAN ULR_:TC1313725700001384F

Annexure — A
Pageno.: 1 of 1

Identification Marks: Embossed on the sample of HSD Steel Bar of Nominal Size 12 mm as “JPR TMT
BARS 550D ISI 12 677573".

As desired, the sample of “High Strength Deformed Steel Bar of nominal size 12 mm” has been tested as per IS
1786:2008 (Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

RESULTS OF TESTS:

Pull out test (Comparative bond strength test as per Cl. 5 of IS 1786:2008).
Bond Stress (Average of 3 samples), in N/mm? at 28 days.

Sl. Nature of tests Observed Values Requirements of CI. 5 of IS
No. 1786:2008, (RA 2018) Amendment
No. 4, July 2019 for Grade Fe 550D
1  Pull out test. (As per Cl. 5) Plain HSD steel
bar bar
(TMT bar)
1.1 Bond Stress at 0.025 mm slip.
i. Bond Stress, N/mm?2 4.62 8.28
ii. Percentage increase in Bond 79 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 40% against
corresponding plain bar, %. corresponding plain bar.

1.2 Bond Stress at 0.25 mm slip.

i. Bond Stress, N/mm?2 5.79 11.57
ii. Percentage increase in Bond 100 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 80% against
corresponding plain bar, %. corresponding plain bar.
1.3 Bond Stress at Ultimate Failure.
Bond Stress, N/mm?2 6.46 12.30
Note: NA.

Remark: In respect of “Pull out Test” carried out, the sample meets the requirements of IS 1786:2008
(Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

Signature Not Verified
kpelango@;ﬁ@ nth.go

v.in-(OIC .

Testlng/d;l‘bratlon)
Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration OIC Testing/Calibration
Mechanical (Testing/Calibration) Mechanical (Testing/Calibration)

(Reviewed & Approved by)

Page 3 of 4



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001384F

Section Report No. : 25MEOBS8AN_1_NABL IS 1786 (2008)

k- S s o A T o O T o T - ST AT T P T R AN T o RN - T R S S T o A T o T oo oo oo oo oo oo Lo RN - CCoCCE C o R oI E S ENC C DT O R TY
Part D.

REMARKS

In respect of “Pull Out Test” carried out, the sample meets the requirements of IS 1786 : 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 for Grade Fe 550D.

Notes

Disclaimer : 1. The information / data provided by the customer is clearly identified in the Test Report. The laboratory is not responsible
for the information / data provided by the customer. 2. Conformity statement is based on the limiting values of the product
specification of the tested parameters without considering the Measurement Uncertainty.

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:36 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC
Testing/d;libration)

Page 4 of 4 End of Report



NABL A. PARTICULARS OF SAMPLE SUBMITTED
T '37' ST {5 R T 1 faRur

TRY&Ir TETOTIA T/ Test Certificate No:
NABL/NTH(SR)/M(L)/25/7196_1

a) O 9 &1 &/1ssued To
b) udi/Address

) I1Ed &1 Hef § Ud fAiw/Customer's Ref. No.

d) T 9e¥es fRIfd/Sample Sealed Status

e) Wienr 9reEft a1 fdaRu/Description of Test item

f) TFUE(T @1 fdarun/Description of Nomenclature

g) T it fafdear (IR 2)/Product Specification(if any)
h) 1 Wify 6t fAfY /Date of Receipt of the Test item
i) ®Ff fsare $1 fAifY/Date(s)of Performance of Tests

j) ufEI/Quantity

k) @Y 3 @ / 3ifaw A, Il S/Any other

Information / Expiry Date, If any

1) 3134 Pie/Section Code

m) 3T9a YOS §&T/Section Certificate No.
n) YHIUYA &7 9pR/Certificate Type

o) Hg¥ yHUYT WEa/Reference Certificate No.

p) feunfi/Remarks

ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

. 3TR.U%. T&1/SRF Number:
NTH(SR)/M(L)/25/7196

ULR : TC1313725600001443F, TC1313725700001385F
COMPLETE TEST CERTIFICATE

TR 8 Y fAfd/Date of issue PIe I/QR Code
21 Jun, 2025 : NTH250089684

JEPPIAAR FURNACE AND STEELS PRIVATE LIMITED

158,Kunnavakkam Village, Panruti Post., Kanchipuram,
Kanchipuram, Tamil Nadu, India - 631604

Letter No.Nil Dated 29.04.2025

Not Sealed

JPR TMT Fe 550D Grade

JPR TMT Bar of Nominal size 16mm

IS 1786 (2008)

08 May, 2025

From: 13 May, 2025  To: 21 Jun, 2025
6.0 nos

Pull-Out Test.

25CV4AB2N (Pages:3), 25ME43FAN (Pages:4) NABL
25CV4AB2N_1, 25ME43FAN_1_NABL

New

Report uploaded

Signature Not Verified
1. Thi_fe

venkatesh-y,

V.In- rtﬂ"{p

S

Venkatesh V R
OIC SAMPLE CELL
Signed on: 21 Jun, 2025 12:19 PM

Calibration Certificate shall not be reproduced except in full, unless permission for the reproduction of an
Jﬁ 39 been obtained from the Director, National Test House (SR), Chennai. 2. This Test / Calibration
aec only to the sample/ items submitted.

This is a Computer Generated Report.



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001443F
Section Report No. : 25CV4AB2N_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.

2. wRteror ROIE & FefSa A= vd oA Ui 2 HERId Yolkd SN 7T, dTferd, fo ofR / arerar Not Applicable
WA , AR BIS 8

Supporting documents for the measurements taken and results derived like
graphs, table sketches and or photographs as appropriate to test report, if any.

3. graeg A / Bt Fea § FufRa wienr ugfd § e, a a1 8 Not Applicable

Deviation from the test methods as prescribed in relevant ISS/Work instruction, if

any.
4. oieror gt 6T uga/identification of Test item One sample identified as per the test
request
5. s &1 Tt Bt ggar/Method(s) used for Test IS 2770(1)
6. Wmmmﬂ'ﬁiﬁﬁ/%mpling Procedure where relevant No sampling is done
7. gfaRor it fRIfA/Environmental Conditions IS 2770(1)
8. IUINT Y ST aTel TR | /SuavT/Major Standards/Equipments used IS 1786:2008
9. e T@/Site of Calibration NA
10. HI9 T Ul oFTH I &/ Traceability of Measurement NA
S Murali

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:45 AM

This is a Computer Generated Report.

Signature Not Verified
smurali nt‘ [

(o][e:
Testing/d;libration)

Page 1 of 3



Section Report No. : 25CV4AB2N_1_NABL

NABL C. TEST RESULT

ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001443F
IS 1786 (2008)

Clause No .
Parameter - Method . Min Max . Result/
S.No. Ta;)IIeNNoo. of test Test Description Limit Limit Unit Observation
1 5.7 Compressive Compressive 20.0 30.0 MPa 28.0 (MPa)
strength of concrete strength of concrete
cubes (Avg) after 28 cubes (Avg) after 28
days for 16 to 40 days for 16 to 40
mm mm
SENTHIL KUMAR M S Murali

Lab Sc. Testing/Calibration Civil

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 2 of 3

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:45 AM



ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

ULR : TC1313725600001443F

Section Report No. : 25CV4AB2N_1_NABL IS 1786 (2008)

Part D.

REMARKS

Please see the test results

Notes

Nil

S Murali
OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:45 AM

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 3 of 3 End of Report



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001385F
Section Report No. : 25ME43FAN_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.
2. e RIS & HefEa A= vd gfAToT Uiy 29 HeRIs Holkd Sy 7T, dtfeta, fo oiR Not Applicable

/ 31T BICHTR , AR IS &

Supporting documents for the measurements taken and results
derived like graphs, table sketches and or photographs as appropriate
to test report, if any.

3. Trgeg AFE / B Fea § FufRa wieor gl § fee, af a1 & Not Applicable
Deviation from the test methods as prescribed in relevant ISS/Work
instruction, if any.

4. oigror |t Y ugaH/identification of Test item Embossed on each sample of HSD Steel bar of
nominal size 16mm as “JPR TMT BARS 550D ISI 16

677573".

5. TS D UMl @l gga/Method(s) used for Test IS 1786: 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 & IS 2770 (Part 1) : 1967 (Reaffirmed

2022).

6. T HfohaT STet wRifies 8l/Sampling Procedure where relevant NA
7. gferer 6t fIfA/Environmental Conditions Room Temperature 25.22C
8. IUINT Y ST aTel TR |1 /Suavt/Major Standards/Equipments used Universal Testing Machine, 1000kN.
9. ictsier Tere/Site of Calibration NA
10. A9 T T o & &M/ Traceability of Measurement NA

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:42 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC
Testing/d;libration)

Page 1 of 4



ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001385F

Section Report No. : 25ME43FAN_1_NABL IS 1786 (2008)

NABL C. TEST RESULT

Clause No .
Parameter - Method . Min Max . Result/

S.No. Ta;)IIeNNoo. of test Test Description Limit Limit Unit Observation

1 5.7 M_Pull out test for 16 M_Pull out test for 16 - - - Please Refer

to 40 mm to 40 mm_M Annexure A

Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration Mechanical (Testing/ OIC Testing/Calibration Mechanical (Testing/Calibration)
Calibration) (Reviewed & Approved by)

Signed on: 21 Jun, 2025 11:42 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC |
Testing/d;libration)

Page 2 of 4



IR §TRHR Government of India

e aegor ot (3.4).)

National Test House (SR)
aRmft, aeE, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ection_Code : 25ME43FAN ULR_:TC1313725700001385F

Annexure — A
Pageno.: 1 of 1

Identification Marks: Embossed on the sample of HSD Steel Bar of Nominal Size 16 mm as “JPR TMT
BARS 550D ISI 16 677573".

As desired, the sample of “High Strength Deformed Steel Bar of nominal size 16 mm” has been tested as per IS
1786:2008 (Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

RESULTS OF TESTS:

Pull out test (Comparative bond strength test as per Cl. 5 of IS 1786:2008).
Bond Stress (Average of 3 samples), in N/mm? at 28 days.

Sl. Nature of tests Observed Values Requirements of CI. 5 of IS
No. 1786:2008, (RA 2018) Amendment
No. 4, July 2019 for Grade Fe 550D
1  Pull out test. (As per Cl. 5) Plain HSD steel
bar bar
(TMT bar)
1.1 Bond Stress at 0.025 mm slip.
i. Bond Stress, N/mm?2 4.19 8.23
ii. Percentage increase in Bond 96 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 40% against
corresponding plain bar, %. corresponding plain bar.

1.2 Bond Stress at 0.25 mm slip.

i. Bond Stress, N/mm?2 4.96 10.59
ii. Percentage increase in Bond 113 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 80% against
corresponding plain bar, %. corresponding plain bar.
1.3 Bond Stress at Ultimate Failure.
Bond Stress, N/mm?2 5.54 11.13
Note: NA.

Remark: In respect of “Pull out Test” carried out, the sample meets the requirements of IS 1786:2008
(Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

Signature Not Verified
kpelango@;ﬁ@ nth.go

v.in-(OIC .

Testlng/d;l‘bratlon)
Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration OIC Testing/Calibration
Mechanical (Testing/Calibration) Mechanical (Testing/Calibration)

(Reviewed & Approved by)
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ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001385F

Section Report No. : 25ME43FAN_1_NABL IS 1786 (2008)

k- S s o A T o O T o T - ST AT T P T R AN T o RN - T R S S T o A T o T oo oo oo oo oo oo Lo RN - CCoCCE C o R oI E S ENC C DT O R TY
Part D.

REMARKS

In respect of “Pull Out Test” carried out, the sample meets the requirements of IS 1786 : 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 for Grade Fe 550D.

Notes

Disclaimer : 1. The information / data provided by the customer is clearly identified in the Test Report. The laboratory is not responsible
for the information / data provided by the customer. 2. Conformity statement is based on the limiting values of the product
specification of the tested parameters without considering the Measurement Uncertainty.

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:42 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC
Testing/d;libration)

Page 4 of 4 End of Report



NABL A. PARTICULARS OF SAMPLE SUBMITTED
T '37' ST {5 R T 1 faRur

TRY&Ir TETOTIA T/ Test Certificate No:
NABL/NTH(SR)/M(L)/25/7161_1

a) O 9 &1 &/1ssued To
b) udi/Address

) I1Ed &1 Hef § Ud fAiw/Customer's Ref. No.

d) T 9e¥es fRIfd/Sample Sealed Status

e) Wienr 9reEft a1 fdaRu/Description of Test item

f) TFUE(T @1 fdarun/Description of Nomenclature

g) T it fafdear (IR 2)/Product Specification(if any)
h) 1 Wify 6t fAfY /Date of Receipt of the Test item
i) ®Ff fsare $1 fAifY/Date(s)of Performance of Tests

j) ufEI/Quantity

k) @Y 3 @ / 3ifaw A, Il S/Any other

Information / Expiry Date, If any

1) 3134 Pie/Section Code

m) 3T9a YOS §&T/Section Certificate No.
n) YHIUYA &7 9pR/Certificate Type

o) Hg¥ yHUYT WEa/Reference Certificate No.

p) feunfi/Remarks

ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

. 3TR.U%. T&1/SRF Number:
NTH(SR)/M(L)/25/7161

ULR : TC1313725600001444F, TC1313725700001386F
COMPLETE TEST CERTIFICATE

TR 8 Y fAfd/Date of issue
21 Jun, 2025

PIE T/QR Code
: NTH250089686

JEPPIAAR FURNACE AND STEELS PRIVATE LIMITED

158,Kunnavakkam Village, Panruti Post., Kanchipuram,
Kanchipuram, Tamil Nadu, India - 631604

Letter No.Nil Dated 29.04.2025

Not Sealed

JPR TMT Fe 550D Grade

JPR TMT Bar of Nominal size 20mm

IS 1786 (2008)

08 May, 2025

From: 13 May, 2025  To: 21 Jun, 2025
6.0 nos

Pull-Out Test.

25CV7022N (Pages:3), 25ME6AECN (Pages:4)_NABL
25CV7022N_1, 25ME6AECN_1_NABL

New

Report uploaded

Signature Not Verified
1. Thi_fe

venkatesh-y,

V.In- rtﬂ"{p

S

Venkatesh V R
OIC SAMPLE CELL
Signed on: 21 Jun, 2025 12:19 PM

Calibration Certificate shall not be reproduced except in full, unless permission for the reproduction of an
Jﬁ 39 been obtained from the Director, National Test House (SR), Chennai. 2. This Test / Calibration
aec only to the sample/ items submitted.

This is a Computer Generated Report.



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001444F
Section Report No. : 25CV7022N_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.

2. wRteror ROIE & FefSa A= vd oA Ui 2 HERId Yolkd SN 7T, dTferd, fo ofR / arerar Not Applicable
WA , AR BIS 8

Supporting documents for the measurements taken and results derived like
graphs, table sketches and or photographs as appropriate to test report, if any.

3. graeg A / Bt Fea § FufRa wienr ugfd § e, a a1 8 Not Applicable

Deviation from the test methods as prescribed in relevant ISS/Work instruction, if

any.
4. oieror gt 6T uga/identification of Test item One sample identified as per the test
request
5. s &1 Tt Bt ggar/Method(s) used for Test IS 2770(1)
6. Wmmmﬂ'ﬁiﬁﬁ/%mpling Procedure where relevant No sampling is done
7. gfaRor it fRIfA/Environmental Conditions IS 2770(1)
8. IUINT Y ST aTel TR | /SuavT/Major Standards/Equipments used IS 1786:2008
9. e T@/Site of Calibration NA
10. HI9 T Ul oFTH I &/ Traceability of Measurement NA
S Murali

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:46 AM

This is a Computer Generated Report.

Signature Not Verified
smurali nt‘ [

(o][e:
Testing/d;libration)
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Section Report No. : 25CV7022N_1_NABL

NABL C. TEST RESULT

ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001444F
IS 1786 (2008)

Clause No .
Parameter - Method . Min Max . Result/
S.No. Ta;)IIeNNoo. of test Test Description Limit Limit Unit Observation
1 5.7 Compressive Compressive 20.0 30.0 MPa 28.0 (MPa)
strength of concrete strength of concrete
cubes (Avg) after 28 cubes (Avg) after 28
days for 16 to 40 days for 16 to 40
mm mm
SENTHIL KUMAR M S Murali

Lab Sc. Testing/Calibration Civil

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 2 of 3

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:46 AM



ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

ULR : TC1313725600001444F

Section Report No. : 25CV7022N_1_NABL IS 1786 (2008)

Part D.

REMARKS

Please see the test results

Notes

Nil

S Murali
OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:46 AM

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 3 of 3 End of Report



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001386F
Section Report No. : 25MEGAECN_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.
2. e RIS & HefEa A= vd gfAToT Uiy 29 HeRIs Holkd Sy 7T, dtfeta, fo oiR Not Applicable

/ 31T BICHTR , AR IS &

Supporting documents for the measurements taken and results
derived like graphs, table sketches and or photographs as appropriate
to test report, if any.

3. Trgeg AFE / B Fea § FufRa wieor gl § fee, af a1 & Not Applicable
Deviation from the test methods as prescribed in relevant ISS/Work
instruction, if any.

4. oigror |t Y ugaH/identification of Test item Embossed on each sample of HSD Steel bar of
nominal size 20mm as “JPR TMT BARS 550D ISI 20

677573".

5. TS D UMl @l gga/Method(s) used for Test IS 1786: 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 & IS 2770 (Part 1) : 1967 (Reaffirmed

2022).

6. T HfohaT STet wRifies 8l/Sampling Procedure where relevant NA
7. gferer 6t fIfA/Environmental Conditions Room Temperature 25.22C
8. IUINT Y ST aTel TR |1 /Suavt/Major Standards/Equipments used Universal Testing Machine, 1000kN.
9. ictsier Tere/Site of Calibration NA
10. A9 T T o & &M/ Traceability of Measurement NA

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:47 AM

This is a Computer Generated Report.

Signature Not Verified
)
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Testing/d;libration)
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ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001386F

Section Report No. : 25MEGAECN_1_NABL IS 1786 (2008)

NABL C. TEST RESULT

Clause No .
Parameter - Method . Min Max . Result/

S.No. Ta;)IIeNNoo. of test Test Description Limit Limit Unit Observation

1 5.7 M_Pull out test for 16 M_Pull out test for 16 - - - Please Refer

to 40 mm to 40 mm_M Annexure A

Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration Mechanical (Testing/ OIC Testing/Calibration Mechanical (Testing/Calibration)
Calibration) (Reviewed & Approved by)

Signed on: 21 Jun, 2025 11:47 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC |
Testing/d;libration)

Page 2 of 4



IR §TRHR Government of India

e aegor ot (3.4).)

National Test House (SR)
aRmft, aeE, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ection_Code : 25MEG6AECN ULR_:TC1313725700001386F

Annexure — A
Pageno.: 1 of 1

Identification Marks: Embossed on the sample of HSD Steel Bar of Nominal Size 20 mm as “JPR TMT
BARS 550D ISI 20 677573".

As desired, the sample of “High Strength Deformed Steel Bar of nominal size 20 mm” has been tested as per IS
1786:2008 (Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

RESULTS OF TESTS:

Pull out test (Comparative bond strength test as per Cl. 5 of IS 1786:2008).
Bond Stress (Average of 3 samples), in N/mm? at 28 days.

Sl. Nature of tests Observed Values Requirements of CI. 5 of IS
No. 1786:2008, (RA 2018) Amendment
No. 4, July 2019 for Grade Fe 550D
1  Pull out test. (As per Cl. 5) Plain HSD steel
bar bar
(TMT bar)
1.1 Bond Stress at 0.025 mm slip.
i. Bond Stress, N/mm?2 4.28 7.82
ii. Percentage increase in Bond 83 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 40% against
corresponding plain bar, %. corresponding plain bar.

1.2 Bond Stress at 0.25 mm slip.

i. Bond Stress, N/mm?2 5.25 10.61
ii. Percentage increase in Bond 102 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 80% against
corresponding plain bar, %. corresponding plain bar.
1.3 Bond Stress at Ultimate Failure.
Bond Stress, N/mm?2 5.74 10.99
Note: NA.

Remark: In respect of “Pull out Test” carried out, the sample meets the requirements of IS 1786:2008
(Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

Signature Not Verified
kpelango@;ﬁ@ nth.go

v.in-(OIC .

Testlng/d;l‘bratlon)
Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration OIC Testing/Calibration
Mechanical (Testing/Calibration) Mechanical (Testing/Calibration)

(Reviewed & Approved by)
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ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001386F

Section Report No. : 25MEGAECN_1_NABL IS 1786 (2008)

k- S s o A T o O T o T - ST AT T P T R AN T o RN - T R S S T o A T o T oo oo oo oo oo oo Lo RN - CCoCCE C o R oI E S ENC C DT O R TY
Part D.

REMARKS

In respect of “Pull Out Test” carried out, the sample meets the requirements of IS 1786 : 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 for Grade Fe 550D.

Notes

Disclaimer : 1. The information / data provided by the customer is clearly identified in the Test Report. The laboratory is not responsible
for the information / data provided by the customer. 2. Conformity statement is based on the limiting values of the product
specification of the tested parameters without considering the Measurement Uncertainty.

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:47 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC
Testing/d;libration)

Page 4 of 4 End of Report



NABL A. PARTICULARS OF SAMPLE SUBMITTED
T '37' ST {5 R T 1 faRur

TRY&Ir TETOTIA T/ Test Certificate No:
NABL/NTH(SR)/M(L)/25/7161_1

a) O 9 &1 &/1ssued To
b) udi/Address

) I1Ed &1 Hef § Ud fAiw/Customer's Ref. No.

d) T 9e¥es fRIfd/Sample Sealed Status

e) Wienr 9reEft a1 fdaRu/Description of Test item

f) TFUE(T @1 fdarun/Description of Nomenclature

g) T it fafdear (IR 2)/Product Specification(if any)
h) 1 Wify 6t fAfY /Date of Receipt of the Test item
i) ®Ff fsare $1 fAifY/Date(s)of Performance of Tests

j) ufEI/Quantity

k) @Y 3 @ / 3ifaw A, Il S/Any other

Information / Expiry Date, If any

1) 3134 Pie/Section Code

m) 3T9a YOS §&T/Section Certificate No.
n) YHIUYA &7 9pR/Certificate Type

o) Hg¥ yHUYT WEa/Reference Certificate No.

p) feunfi/Remarks

ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

. 3TR.U%. T&1/SRF Number:
NTH(SR)/M(L)/25/7161

ULR : TC1313725600001444F, TC1313725700001386F
COMPLETE TEST CERTIFICATE

TR 8 Y fAfd/Date of issue
21 Jun, 2025

PIE T/QR Code
: NTH250089686

JEPPIAAR FURNACE AND STEELS PRIVATE LIMITED

158,Kunnavakkam Village, Panruti Post., Kanchipuram,
Kanchipuram, Tamil Nadu, India - 631604

Letter No.Nil Dated 29.04.2025

Not Sealed

JPR TMT Fe 550D Grade

JPR TMT Bar of Nominal size 20mm

IS 1786 (2008)

08 May, 2025

From: 13 May, 2025  To: 21 Jun, 2025
6.0 nos

Pull-Out Test.

25CV7022N (Pages:3), 25ME6AECN (Pages:4)_NABL
25CV7022N_1, 25ME6AECN_1_NABL

New

Report uploaded

Signature Not Verified
1. Thi_fe

venkatesh-y,

V.In- rtﬂ"{p

S

Venkatesh V R
OIC SAMPLE CELL
Signed on: 21 Jun, 2025 12:19 PM

Calibration Certificate shall not be reproduced except in full, unless permission for the reproduction of an
Jﬁ 39 been obtained from the Director, National Test House (SR), Chennai. 2. This Test / Calibration
aec only to the sample/ items submitted.

This is a Computer Generated Report.



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001444F
Section Report No. : 25CV7022N_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.

2. wRteror ROIE & FefSa A= vd oA Ui 2 HERId Yolkd SN 7T, dTferd, fo ofR / arerar Not Applicable
WA , AR BIS 8

Supporting documents for the measurements taken and results derived like
graphs, table sketches and or photographs as appropriate to test report, if any.

3. graeg A / Bt Fea § FufRa wienr ugfd § e, a a1 8 Not Applicable

Deviation from the test methods as prescribed in relevant ISS/Work instruction, if

any.
4. oieror gt 6T uga/identification of Test item One sample identified as per the test
request
5. s &1 Tt Bt ggar/Method(s) used for Test IS 2770(1)
6. Wmmmﬂ'ﬁiﬁﬁ/%mpling Procedure where relevant No sampling is done
7. gfaRor it fRIfA/Environmental Conditions IS 2770(1)
8. IUINT Y ST aTel TR | /SuavT/Major Standards/Equipments used IS 1786:2008
9. e T@/Site of Calibration NA
10. HI9 T Ul oFTH I &/ Traceability of Measurement NA
S Murali

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:46 AM

This is a Computer Generated Report.

Signature Not Verified
smurali nt‘ [

(o][e:
Testing/d;libration)
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Section Report No. : 25CV7022N_1_NABL

NABL C. TEST RESULT

ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725600001444F
IS 1786 (2008)

Clause No .
Parameter - Method . Min Max . Result/
S.No. Ta;)IIeNNoo. of test Test Description Limit Limit Unit Observation
1 5.7 Compressive Compressive 20.0 30.0 MPa 28.0 (MPa)
strength of concrete strength of concrete
cubes (Avg) after 28 cubes (Avg) after 28
days for 16 to 40 days for 16 to 40
mm mm
SENTHIL KUMAR M S Murali

Lab Sc. Testing/Calibration Civil

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 2 of 3

OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:46 AM



ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

ULR : TC1313725600001444F

Section Report No. : 25CV7022N_1_NABL IS 1786 (2008)

Part D.

REMARKS

Please see the test results

Notes

Nil

S Murali
OIC Testing/Calibration Civil
(Reviewed & Approved by)
Signed on: 17 Jun, 2025 10:46 AM

This is a Computer Generated Report.

Signature Not Verified

smurali@nt
(o][e: ‘
Testing/d;libration)

Page 3 of 3 End of Report



ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001386F
Section Report No. : 25MEGAECN_1_NABL IS 1786 (2008)

NABL B. SUPPLEMENTARY INFORMATION

1. T o T HfohaT o He, STt e Bl Not Applicable
Reference to sampling procedure, wherever applicable.
2. e RIS & HefEa A= vd gfAToT Uiy 29 HeRIs Holkd Sy 7T, dtfeta, fo oiR Not Applicable

/ 31T BICHTR , AR IS &

Supporting documents for the measurements taken and results
derived like graphs, table sketches and or photographs as appropriate
to test report, if any.

3. Trgeg AFE / B Fea § FufRa wieor gl § fee, af a1 & Not Applicable
Deviation from the test methods as prescribed in relevant ISS/Work
instruction, if any.

4. oigror |t Y ugaH/identification of Test item Embossed on each sample of HSD Steel bar of
nominal size 20mm as “JPR TMT BARS 550D ISI 20

677573".

5. TS D UMl @l gga/Method(s) used for Test IS 1786: 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 & IS 2770 (Part 1) : 1967 (Reaffirmed

2022).

6. T HfohaT STet wRifies 8l/Sampling Procedure where relevant NA
7. gferer 6t fIfA/Environmental Conditions Room Temperature 25.22C
8. IUINT Y ST aTel TR |1 /Suavt/Major Standards/Equipments used Universal Testing Machine, 1000kN.
9. ictsier Tere/Site of Calibration NA
10. A9 T T o & &M/ Traceability of Measurement NA

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:47 AM

This is a Computer Generated Report.

Signature Not Verified
)
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Testing/d;libration)
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ART WRPR Government of India
TR gveror e (S.4Y.)
National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001386F

Section Report No. : 25MEGAECN_1_NABL IS 1786 (2008)

NABL C. TEST RESULT

Clause No .
Parameter - Method . Min Max . Result/

S.No. Ta;)IIeNNoo. of test Test Description Limit Limit Unit Observation

1 5.7 M_Pull out test for 16 M_Pull out test for 16 - - - Please Refer

to 40 mm to 40 mm_M Annexure A

Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration Mechanical (Testing/ OIC Testing/Calibration Mechanical (Testing/Calibration)
Calibration) (Reviewed & Approved by)

Signed on: 21 Jun, 2025 11:47 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC |
Testing/d;libration)

Page 2 of 4



IR §TRHR Government of India

e aegor ot (3.4).)

National Test House (SR)
aRmft, aeE, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ection_Code : 25MEG6AECN ULR_:TC1313725700001386F

Annexure — A
Pageno.: 1 of 1

Identification Marks: Embossed on the sample of HSD Steel Bar of Nominal Size 20 mm as “JPR TMT
BARS 550D ISI 20 677573".

As desired, the sample of “High Strength Deformed Steel Bar of nominal size 20 mm” has been tested as per IS
1786:2008 (Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

RESULTS OF TESTS:

Pull out test (Comparative bond strength test as per Cl. 5 of IS 1786:2008).
Bond Stress (Average of 3 samples), in N/mm? at 28 days.

Sl. Nature of tests Observed Values Requirements of CI. 5 of IS
No. 1786:2008, (RA 2018) Amendment
No. 4, July 2019 for Grade Fe 550D
1  Pull out test. (As per Cl. 5) Plain HSD steel
bar bar
(TMT bar)
1.1 Bond Stress at 0.025 mm slip.
i. Bond Stress, N/mm?2 4.28 7.82
ii. Percentage increase in Bond 83 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 40% against
corresponding plain bar, %. corresponding plain bar.

1.2 Bond Stress at 0.25 mm slip.

i. Bond Stress, N/mm?2 5.25 10.61
ii. Percentage increase in Bond 102 Bond Stress of deformed bar shall
Stress of deformed bar against exceed minimum 80% against
corresponding plain bar, %. corresponding plain bar.
1.3 Bond Stress at Ultimate Failure.
Bond Stress, N/mm?2 5.74 10.99
Note: NA.

Remark: In respect of “Pull out Test” carried out, the sample meets the requirements of IS 1786:2008
(Reaffirmed 2018) Amendment No. 4, July 2019 for Grade Fe 550D.

Signature Not Verified
kpelango@;ﬁ@ nth.go

v.in-(OIC .

Testlng/d;l‘bratlon)
Annam Ashok K P Elangovan
Lab Sc. Testing/Calibration OIC Testing/Calibration
Mechanical (Testing/Calibration) Mechanical (Testing/Calibration)

(Reviewed & Approved by)
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ART WRPR Government of India
TR gveror e (S.4Y.)

National Test House (SR), Chennai
aRrER, IS, afierTg — 600113

Tharamani, Chennai - 600113, Tamilnadu

TC-13137

ULR : TC1313725700001386F

Section Report No. : 25MEGAECN_1_NABL IS 1786 (2008)

k- S s o A T o O T o T - ST AT T P T R AN T o RN - T R S S T o A T o T oo oo oo oo oo oo Lo RN - CCoCCE C o R oI E S ENC C DT O R TY
Part D.

REMARKS

In respect of “Pull Out Test” carried out, the sample meets the requirements of IS 1786 : 2008 (Reaffirmed 2018), Amendment No. 4,
July 2019 for Grade Fe 550D.

Notes

Disclaimer : 1. The information / data provided by the customer is clearly identified in the Test Report. The laboratory is not responsible
for the information / data provided by the customer. 2. Conformity statement is based on the limiting values of the product
specification of the tested parameters without considering the Measurement Uncertainty.

K P Elangovan
OIC Testing/Calibration Mechanical (Testing/Calibration)
(Reviewed & Approved by)
Signed on: 21 Jun, 2025 11:47 AM

This is a Computer Generated Report.

Signature Not Verified
)

v.in-(OIC
Testing/d;libration)
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